



Report No : TAK-016358

Receipt Date : Dec.10.2008

Client : Jae Bong, Jang

Test Completion Date : Dec.15.2008

Neoflam Co., Ltd.

#16-25, Moonbong-Dong, Ilsandong-Gu, Goyang-Si, Gyeonggi-Do, Korea.

Sample : NEOFLAM CERAMIC COATING FRYING PAN

TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Melamine	mg/L		0.0	By The Client (The official code of the food:2008)

USAGE : QUALITY CONTROL

- NOTE :
1. The test results on this test report are only limited to the samples and sample names provided by the customer and KTR do not guarantee the quality of all products of the customer.
 2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside the scope of its defined usage.
 3. This test report includes the test result performed in accordance with the test method which is presented by client.

Jung-Ae Park

Prepared by Jung-Ae Park
Tel: +82-31-999-3172
E-mail: pj0515@ktr.or.kr

Sang-Oh Han

Reviewed by Sang-Oh Han
Technical Manager
E-mail: soh566@ktr.or.kr

Dec.15.2008



Korea Testing & Research Institute

President